12'X16' Metal Patio Gazebo

ASSEMBLY MANUAL

255

R
3

<
&

90 90%6%%
Sode%%

<

<
2

5
S
%
1000
55

<2
e

<R
<R
Q

e
0% %
<

<
2

<R
P

<
0%
‘%‘00
CURLL
QL

L

<R
<2
0
<R
<2

<
<
<2
<
8

X2

<
<L
<

<R

<

%

<

9

%S

x>

R

5

<
Q

<
2

R
<
9,

%N

LGMF1598

MODEL#

| at

1a emai

issing pa

.

M

rt? Damaged? Contact us v

tdoorliving.com

10U

@dom

www.domioutdoorliving.com

SCIviCce

© Copyright 2022-2024 domi LLC. | All Rights Reserved.




Pre-assembly

1.Two or more people are required
for assembly.

3. Wearing protective gloves is

§/\ recommended.

Ql/ 5.Please use a Phillips screw driver.

=
(~( ' 7.You may need a safety goggle.
INS

Warning & Attention

2.You will need one or more
stepladders.

4.You may need a safety hat.

6.For ease of construction, you
may need a drill.

8.Do not fully tighten screws prior
@ to complete assembly.

-Try to assemble this product on the flat ground, otherwise it is difficult to

carry out;

-1t would be much easier to assemble the product with three or more

people;

-After assembly, please check whether all screws are tightened, to prevent

parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



q

(A) 4x Pole (C) 2x Beam
3 N
(C1 2x Beam (D) 2x Beam
= 3
2x Beam 2x Beam Connector

Corner Roof Bar

Corner Roof Bar Connector

Roof Bar

®4x

Solidfying Bar

Solidfying Bar

@4x

Solidfying Bar

@ 2x Finishing Bar @ 2x Finishing Bar
e 7 9
@ 2x Finishing Bar @ 2x Finishing Bar




vy

@ 2x Finishing Bar @ 2x Finishing Bar
@ 2x Finishing Bar @ 2x Finishing Bar
@ 2x Finishing Bar @ 2x Finishing Bar

=
2x Finishing Bar (L1) 2x Roof Panel

y

@ 2x Roof Panel @ 2x Roof Panel
2x Roof Panel @ 2x Roof Panel
@ 2x’ Roof‘PaneI @ 2X | Roof Panél
2X .Roof Panél @ 2x Roof Panel




Roof Panel

2x Roof Panel M7) 2x
= =
M8) 2x Roof Panel (N1 2x Roof Panel
N2) 2x Roof Panel N3) 4x Roof Panel
=
(N4) 2x Roof Panel N5 2x Roof Panel
=
(P1) 2x Roof panel 2x Roof Panel
(P3) 2x Roof Panel 2x Roof Panel
P5) 2x Roof Panel 2x Roof Panel
2x Roof Panel 2x Roof Panel




2X Roof” Panel

@ 2x Roof Panel

@ 2x Net Frame

i\ o o o o

@ 2x Net Frame

@ 2X Net Frame

“
S

o
lo

N

@ 6X Union Bar

4X Corner
Solidifying Bar

Corner
4x Solidifying Bar

1X Inside Roof
Connector

s

1 X Outside Roof
Connector

@4x

Mosquito
Sidewall




——

76X Plastic Bracket

@' Om)
ST6.3x15 ST5x16 MBx15 V6
(2)12x (3) 24x (4)32x (5)144x
6 ()m P G) )
M5x12 M6x10 M6x16 M6x25
(6) 16x (7) 28x (8)242x (9) 8x
Py 0 mm ) ——mm
M6x28 M6x45 M6x50

(10) 88

)




)
M6x16

(8)28x

B1

B1

2X

A

v

T

v

(3) Attach Part #B to Part #A
with 3 Bolts #8.

B1

2X

(1) Attach 2 Part #B1 to Part #A
with 4 Bolts #8.

(2) Attach 2 Part #B2 to Part #A
with 4 Bolts #6.

(4) Repeat the above procedures to assemble the other 3 Part #A.




P
M6x16

(8) 20x

(1) Insert Part #C2 into Part #c1  (2) Insert the other side of
and secure with 3 Bolts #8. Part #C2 into Part #C and

secure with 3 Bolts #8.

(3) Connect Part #C1 and
Part #C through Part #C2.

(5) Secure the bottom of Part #X
and Part #C/C1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #C and Part #C1




(2) Insert the other side of (1) Insert Part #C2 into Part #D,
Part #C2 into Part #D2 and and secure with 3 Bolts #8.
secure with 3 Bolts #8.

(4) Insert Part #X into the beam

(3) Connect Part #D and and secure with 1 Bolt #8.

Part #D2 through Part #C2.

(5) Secure the bottom of Part #X
and Part #D/D2 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #D & #D1 & #D2.




(1) Connect Part #C/C1 and #D/D1 to Part #A with 8 Bolts #4.
(From Outside)

(2) Repeat the above procedures to assemble the other 3 corners.

A Please don’t tighten all bolts.




(1) Connect Part #C/C1 and #D/D1 to Part #A with 4 Bolts #8.

(From Inside)

Repeat the above procedures to assemble the other 3 corners.

A Please don’t tighten all bolts.

6)mm

10




(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.

ﬂ/SA'

() mm
M6x16

9 32x

Repeat the above procedures to assemble the other 3 corners.

11 A Please don’t tighten all bolts.




from top to bottom)

(

2) Secure with 2 Self-tapping

%)

| .

)

c

| .

o)

&)

™

| -

)

£

ey

o)

()

£

. b

™ ()

P 2

2 o

r S

O (7))

N ) — g ©

— > o 72

Do £ v 2

N 3 O o

£ Q = =

© SIS ks
o Il O

Y- + (&)

—_— o

< © O ol

- N & o =

) < O wo

c 2= o =2

o) = - ©c =

o mluo“% eM

[0) 5 £

< O n t._n.w

C o = ®T <

0 o o D

) o 2

3 S 3 g =

@) ~ o <

=
W . s . N
W ¥ Th e ~




P
M6x16

(8)12x

13

Assemble the 4 Corner Roof Bars:

L
|

(2) Attach Part #U to Part #E with Bolt #8 .

(3) Repeat the above procedures to assemble the other
3 corner roof bars.




() mm
M6x16

(8) 16x

14

Please have a freestanding ladder ready at the center of the gazebo.

(1) Place 4 Part #E1 on the 4 corners of
Part #S. Secure with 8 Bolts #8.
(from bottom to top)

ATTENTION: You can also finish this step
on the ground and then lift 4 corner roof bars
and inside roof connector to the top together.

(Need 2 people and 2 ladders)

(2) Place 4 Part #E on 4 Part #A; Secure with 8 Bolts #8.




15

(1) Attach Part #U1 to Part #E2 with Bolt #7 .

(2) Repeat the above procedures to assemble the other 7 roof bars.




G)mm
M6x16

6x

@

(2) Connect Part #E2 and the Assembled Beam (C&C1)
with part #U1; Secure with 2 Bolts #8.

1 6 (3) Repeat the above procedures to assemble the opposite side.




(1) Place Part #E2 on Part #S.
Secure with Bolt #8 (from bottom to top).

0] mm
M6x16

6x

(2) Connect Part #E2 and the Assembled Beam (D1&D2&D)

with part #U1. Secure with 2 Bolts #8.

1 7 (3) Repeat the above procedures to assemble the opposite side.




/ (1) Place 2 Part #E2 on Part #S.
Secure with 2 Bolts #8 (from bottom to top).

6)mm
M6x16

(8)12x

Inside View

(2) connect 2 Part #E2 and the Assembled Beam with 2 part #U1.

Secure with 4 Bolts #8.

1 8 (3) Repeat the above procedures to assemble the opposite side.




19

/

i

% ' ®
] Bl! Qu!
. &0 & &

(1) Secure Part #T to Part #S and Part #S1.

ATTENTION: The holes of Part #S and Part #S1 need to be aligned,
on the same vertical line.




o\ o

(1) Insert Part #U3 into Part #G1| (2) Insert 2 Part #U3 into Part #G1
and secure with Blot #8. and secure with 2 Blots #8.

() mp
M6x16

8x

20

(3) Attach Part #G1
and Part #U3 to

Part #E2 with /
Blot #7. 5

(4) Attach Part #G1 and
Part #U3 to Part #E2 with
Bolt #7 and Blot #8.

[) 0 / 0
Outside View

(5) Repeat the above procedures to assemble the opposite side.

(3) Attach Part #G1
and Part #U3 to Part #E2
with Blot #7.




)
M6x16

4x

(1) Insert Part #G into Part #U3
and secure with Bolt #8.

V@ © ey

Outside View

2 1 (2) Repeat the above procedures to assemble the opposite side.




)
M6x16

4x

22

(2) Attach another Part #F to Part #U3 with Blots #7 and #8.

~

_ ® e

[ o 0\@\0

\ I\

%

Outside View

(3) Repeat the above procedures to assemble the opposite side.




6)mm
M6x16

(8)12x

Outside View

(1) Insert Part #U2 into Part #F and Part #G. ,@ ]

(2) Secure with 2 Bolts #8.

(3) Secure them to Part #E with Bolt #8

2 3 (4) Repeat the above procedures to assemble the other 3 sides.




-

m/84

7
®1x

M6

@8x

§)m
M6x10

@8x

24

(1) Connect Part #J1 and Part #Q1 with 2 Bolts #7 and 2 Nuts #5.




m/84
@ 1x

Overlap

) mm
M6x16

6x

% %
GO B @

Place the Assembled J1 & Q1 and J2 & Q2 on Part #E2,
securing with 3 Bolts #8.

2 5 Repeat the above procedures to assemble the opposite side.




G)m
M6x10

@4x

6))mmm
M6x16

2x

26

(1) Connect Part #J and Part #Q with 2 Bolts #7 and 2 Nuts #5.

© W ©)
<> a

(2) Place the Assembled Part #J & #Q on Part #E2,
securing with 1 Bolt #8.

(3) Repeat the above procedures to assemble the opposite side.




ST6.3x15

@4x

27

(1)Place Part #J and Part #J1 on Part #E; put on Part #X3
and secure with Self-tapping Screw #2.

Repeat the above procedures to assemble the other 3 corners.




Cover Part #Z, #Z1 & #Z2 to Roof Panels.

y

7

X2

o7




29

Cover Part #Z to Roof Panels.

X2 /
?7
25




30

ATTENTION: The bigger roof panel need to cover the smaller one.

NN BN E2 N E2 M s

(1) Insert Part #N1, Part #N2 (2) Insert Part #N5, Part #N4
and Part #N3 into the frame. and Part #N3 into the frame.

(3) Repeat the above procedures to assemble the opposite side.




P
M6x16

6x

31

(1) Attach Part #H1 to Part #E2,
securing with Bolt #8.

(2) Attach Part #H2 to Part #E2,
securing with Bolt #8.

=
5 SN

>

\}/ L '\5//4\/ =

(3) Place Part #H1 and Part #H2 on Part #E2;
put on Part #X2 and secure with Bolt #8.

(4) Repeat the above procedures to assemble the opposite side.




6)mm
M6x16

2x

ATTENTION: The bigger roof panel need to cover the smaller one.

-

E1

4

~

E1

A

(1) Insert Part #L1 and
Part #L2 into the frame.

32

O ®oe

(2) Insert Part #L.4 and
Part #L3 into the frame.

(3) Attach Part #H to Part #E2,
securing with Bolt #8.




@ 4x

m/84
@ 1x

"

ST6.3x15

@4x

33

Place Part #H and Part #H2 on Part #E1;
put on Part #X3 and secure with Self-tapping Screw #2

Repeat the above procedures to assemble the other 3 corners.




Cover Part #Z to Roof Panels

25

p

N




35

Cover Part #Z to Roof Panels




Cover Part #Z to Roof Panels

36




A Part #W should be
inserted between roof
panels and solidifying

)
D

N\

A\
N\

\
N

37

bar or beams, then secure

- - with bolts and nuts.
N

// Vit Q

A
\ ===
\ ==

Z

\
@

\ N
\//
F

‘\7@\ \ \\ \\\\’\;\ >

A>

\

-




G))mmmm
M6x28

(10) 16x

38

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P1 and Part #P2
into the frame in sequence.

&

¢ (2) Insert Part #P10 and Part #P9
LL into the frame in sequence.

(=0

OB =0

(3) Place 8 Part #W between roof panels and beams.
Then secure with 8 Bolts #10 and 8 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P3
into the frame.

®&—(5) ®<(5) (5 ®

secure with 4 Bolts #12

{) —)))
M6x50

@SX

_Jm—ﬁ (3) Place 4 Part #W between roof
panels and solidifying bars. Then

and 4 Nuts #5.

% 7 9/ )
% % /
//////

4/ 1/ &V

YA

(2) Insert Part #P8
into the frame.

-

39

(4) Place 6 Part #W between [/
roof panels and beams. Then |
secure with 6 Bolts #10 and | €
6 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

@ Tx (1) Insert Part #P4

into the frame. =0 =0

O, % (3) Place 4 Part #W between roof
M6 panels and solidifying bars. Then

secure with 4 Bolts #12

and 4 Nuts #5.
) ommmm

M6x28

(10) 12x

) ——mm

(2) Insert Part #P7
into the frame.

-

(4) Place 6 Part #W between
roof panels and beams. Then |
secure with 6 Bolts #10 and
6 Nuts #5.

40 (5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P5
into the frame.

AR

G) )
M6x28

(10) 12x

6 ——mm

(3) Place 4 Part #W between roof panels and solidifying bars.
Then secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W
between roof panels and Part #E2.

A|==._Then secure with 1 Bolt #9 and

(2) Insert Part #P6
into the frame.

-

41

(4) Place 6 Part #W between —&
roof panels and beams. Then
secure with 6 Bolts #10 and
6 Nuts #5; Place 1 Part #W between roof panels and Part #E2.
Then secure with 1 Bolt #9 and 1 Nut #5.

(5) Repeat the above procedures to assemble the opposite side.




42

ATTENTION: The bigger roof panel need to cover the smaller one.

/y//‘ (1) Insert Part #M1 and Part #M2
i/ into the frame in sequence.
Y
(- =
/-/ Z /,\\\\
7

% 4
LM into the frame in sequence.

V: V: V:
7 1 1
f #@ @#

C e 6 ©5 & (5050 |

(3) Place 6 Part #W between roof panels and beams.
Then secure with 6 Bolts #10 and 6 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

G)
M6x28

(10) 12x

(1) Insert Part #M3
into the frame. & (5) @E} (5®

secure with 4 Bolts #12

@))_)))))))))))))‘»

% (3) Place 4 Part #W between roof
panels and solidifying bars. Then

and 4 Nuts #5.

(2) Insert Part #M6
into the frame.

-

43

(4) Place 6 Part #W between
roof panels and beams. Then |
secure with 6 Bolts #10 and | €
6 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M4

?84 into the frame.
R T = —

(3) Place 4 Part #W between roof panels and solidifying bars.
M6 Then secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W
@ 20x éll—i: between roof panels and Part #E2.

E::IE_ hen secure with 1 Bolt #9 and

(2) Insert Part #M5
into the frame.

—

(4) Place 6 Part #W between —
roof panels and beams. Then
secure with 6 Bolts #10 and
6 Nuts #5; Place 1 Part #W between roof panels and Part #E2.
Then secure with 1 Bolt #9 and 1 Nut #5.

(5) Repeat the above procedures to assemble the opposite side.

44




45




46

and secure with Bolt #8.

and secure with Bolt #8.




47




48

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee




49




(V) 126x

50

How to Put the 128 Hooks into the Double-track

Double-track




(1) Place 7 hooks on each slot of the Sidewall Track(C1&C).

Install Part #T1 at the joint of Part C&C1 with Bolt #8.

)

2

(

—track

Double

(3) Repeat the above procedures to assemble the opposite side.

6) mm

M6x16

51




Install Part #T1 at the middle of Part #D2 with Bolt #8 .

)

(1) Place 9 hooks on each slot of the Sidewall Track(D&D1&D2).

2

(

1@W

52

() mm
M6x16

@ 2X
@ 72%

(3) Repeat the above procedures to assemble the opposite side.




T

A

»»»»»»»»»»»»

%5
35
S
KX
oo
0008
%5
55
o
<5
35
35S
S
X2
35
35
oo
o

%
%35
55
hate!
3
199
oS!
55
%S
0%
%
5
<5
305
199
305
305
199
oS!
%
5

o
K
bate!
0%
K
%S
oS!
bod!
oSS
0SS
%5
K
0SS
355
ol
0SS
oses
bo%e!

ﬁ?
%‘
<

XXX SRR

29
XX

O

RN

#
[}
2

2

]

T

)
ool

)
Pt

5 AR

%
000

XN
SRR
335

%5
55K
2555
505555
55
XK

Y

<

N
5
DeSeetetetetetete!
LRI
RLHLEER
3RS
S
S
SRERK
RLKS
255

KKK
S

<

o
%

X

25

5%

b
SKS

3K

RRRKS

<R
ot
5
5

255
58
255
255
X%

0
090
55
%
35
35
5258
$XKS
35
23858

3358
%

2555
bo2e%,
253535
bode!
Joeses
5
f»
o
25

9

o
%

355
KX

%5

02000
RS
X5
2555

5
35S
S
%5
bo%

st
g‘
%

2%
35
L
35
5258
3RS
55
2555
020!
b2

SR

%

<3
<

<

<2

o
%

XX
' Ay
o
KL
%S
DoSetetele
%
%5
<5
%5
5
52
9%
L
338
<%
KK

<

%
SSEKS
f%dﬁ%oo

betetele!
%5

0008

X

=

X
oV
Doledetetole!

%S
35
ode:
9%
%5
35
%

%
S

s
335
5
295
58
bt
oo
285
Dogee:

LKL
2538
%5
%
52555
2020
555
2
QL
SRS
S
100
5
28

=
%
35
%5
58
%5
35
%5
9588
335
%5
895%

é'
5%
2938
XS
335
255
3K
58
X

XX
3
35
3%
29%%
35

%
0905
35
3K

%
35
29588
305
X
9%,
%5

35

X

55

0505

35

35

2%,

<2
o

o=

35
3
5
55
5%
5%
5%
55
355
35
%
oo
35
35
335
3K
335
35
29
35
05
R

S

S
<5

55

%

AV
=
%
00
5%
02
35
25
55
0%
25
35
0%
255
35
2
%5
o205
020!
2555
25
35
o
35
%

oS
35S
S5
%
35
35
000
35
53
25
55

e,
X
<5

<2

%
%S
<2
5
X5
3K
ol
K5
<
<5
58

00000020 0 2020202 % % %0 %020 0!
SEKRIILLRRILLRRKKK

0%
1

R

KX

% %
% %5
KK

)

Y

$0GIXIILIIKS
R IALRIRIKRA
R IIILRILRRAX KKK
R IIIIIILLKN]

%
35

%5
%5

S5

%

5
25
<

2RI

£
[
{

NI
R IKSRK KKK A

71
%

KXY
<
>
<
%

<5 -

ISEIEKL
2SS RILIIERELIEKLLILKL:
wapxquxxxdapwooo
QKL
quxxxxqusﬁaxw
dodetotetele!
SSIRLIIELIKE
2020 020202020 0502 2 202020 % 20 0%
CSIRLHRLSELILLELEL
RS REES

% %5
S 25K
botee!
5%

23S
2058
258
Dogesetetele!
dotetee!
SRLLS
Qﬁp

%
25
5

%

X
&
35

35

55

SRR

55
%S

o

%

<

55
2
3
0%

O
o

2

%

5
%%

ave
o
205
o
<
<
0£%
0% %
KRR
800%

X5

35
S
<5

%%
100

X
<
35
55
3
bos
Q
<
<2
oo

<
KL
5
<
<
oo
RS
200

0%
55
55
3
000

<5

SORIBBIIKS
IR
ooouepxxx%.m&
35

B
<5
$
S
5
5
53
%
35
X
oS

o
e
o5

XX,

%!
%5
0%
%
2
be%e!
2555

<2

<0

KR
P
%
<

%S
55
K

%5
255
2
25K
X
%5
55
XX

<5

0%,

5

3%
20!

9

QQRKL
S
20000
Y1

%
bode!
S5
35S
be%e!
2%
2555
%S
%5
S8R
5

%
5
3
%
oS
%
99
%
35
&

5%

o

RIS
pooseseton bode:
50K RRRLLKK
%S
50K S

%S %
% KR
IS
SRLRASS
SRS

5
%
<
o
000
3
%

Y1

A&%ﬁ%ﬁ%@b&.
258585
2558
25355
AEXX&MW&QQ 2555
dodeleted dodels!

%
000000
0 e
RS
RS
KKK
BRI
RS LIIN

X
[

et
2555
050203 X
RIS
OGS
QSRNXXNXKKKK
R0\ Pettotetetetorotetetetorotetetetots

Hang up Mosquito Sidewalls to lii[eCRlg:]e] ¢

53




> 4

RO %0%0 %%

CRRILREILRRS
Qeee%e%e% %%
SRREILRKS
09092999

bogode!
HEXK
X
7))

I

Hang up Solid Sidewalls to [0]¥ & e RN g-Tel

STTRL S
R s
be2ee! Aﬂ@%. N
UL
REREEIEEIE
SIS
doeseletele <
doledetedes
Seleteleteds
oSeleteetete!
Neteleteteded

&

R =

SIS =
SRR
.:z&"
35

PSRRI
0900090009006 %%
s

IR

be%es
LKL

5%
S
<

SaSsa%eseseset
RIS
RIXRRES
sseseseses
SRR
RRRRRRIIESS
LRRILLRRS

&5

35
35
16

%

2555
35
35S
9%
S

3

35
%5

3RS

%
S
LS
§525058

RS
IRHKKS

%

£33
o
55

X

XXX

ooﬁ%

deSosstecss

SRS
9%

%
X5
35
35
35
35
35
LK

30K
$RXKS
SRS

00
SRR
Doeses

AT
0@5~
2555
K5
25
35
28
2555
5
55

%
295%%
5%
25
255
SRS
2585
2555
KK
2858
%5
5
35
R

TS
200RRK
Dogesetedess
Q5K
25355
PSOI
K8
255
58
%
35
K
2
p20%
288
5
XX
2
25

X
RRX
50K

%

%5
35

35

5%

%

XX
>
%5
(2582
[ XX
255
%0
»“’
Q}
»”’
»“‘
K
RS
&p
o9
155
KX
135
135
%%
&y
&’
&’
%
%

Booteteteteseses
IRILLRIILLEK
IRRRHILLRRAIE
RIIIIILLLK,
SRS

LN

%5
5%
b9%es
29
%S

35

%
255
%
2
2

255

Vs

5
0o
35
35
100

%
ot

&
Q%%
XX
Q’
255
9050
020
0385
0%
0%
X

<
QL
<2

0008
Q’
3%‘
RRLL

20X
SRR
5

SRS
SLLRRS
(<
%%
%

%5
%5
000

%
KK
SRR
SIS
RS

00

CRLHKKS
SRS
X
0050 XN
RIS
CRIRIRIRHXKHERK
CHXARKIRHAKS
2085055

%
8
%

539

X X
<
04

5%

e,
55

b
5%
é'
KKK
doeletede!
XK
255
SHERS

%
305
b9%ss
35

555055
SRR
SRRLRRRN
RHILLLRR
SRR
X

5%
35S
35S

>

%

bo%e

o0

09

35S

58

2555

25

305

ek

23

258

200!

Doetele
KL
1% Doteseteteles
ZLRIIEEKL
XL
R

>

%

5

Seoratets
3RS
SRR
LLELRRILKY
S

9

X

%
10
L

<

o
<P

%
X5

%
%
35
oo

X

%
%
000
X%

O
KX

35
35

35
55

%5
%5
2%

LK

x

%
3RS

5
5

2030,
L

X

A

S

E

®4x

54




Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, casy-to-reach after-sales service. So if you
have any questions about our product and assembly-

,please feel free to contact us. We will be here for you.

Support: 0

After-sales contact email:

service@domioutdoorliving.com

Please tell us your order ID when contact.

Attach photos of damaged part for instant reply.

© Copyright 2022-2024 domi LLC. | All Rights Reserved.




